



Staatliche Prüfstelle für Waffen und Sicherheitstechnik

Legal verification office for weapons and security engineering

Zertifikat

B-49 06

Certificate

Durchschusshemmende Verglasung

Bullet resistant glazing

Antragsteller

Proposer

American Glass Products

Ruhrallee 9

D-44139 Dortmund

Hersteller

Producer

American Glass Products

Ort und Datum der Prüfung

Place and date of Test

München 20.03.2006

Gültigkeitsdauer bis

Period of validity

19.03.2016

Prüfanforderungen / Verfahren

Test requirement and method

DIN EN1063 BR3-NS

Kaliber/Caliber:

.357 Magnum

Geschoss/Bullet:

FJ/CB/SC

Geschwindigkeit/Velocity:

430 m/s +/- 10 m/s

Trefferdreieck/triangel:

120 mm

Gegenstand der Zertifizierung

Object of certification

VSG-Scheibe

500x500x19,79mm

Typenbezeichnung

Product reference

L-853

Prüfergebnis

Test-result

Der Prüfgegenstand **erfüllt** die Anforderungen

The testsample **fulfills** the requirements

Details siehe Prüfbericht Nr.

Details see report No.

B-49 06

Zertifikate ohne Unterschrift und Dienstsiegel haben keine Gültigkeit. Dieses Zertifikat darf nur vollständig und unverändert weiterverbreitet werden. Auszüge oder Änderungen bedürfen der Genehmigung des Beschussamtes München. Der Prüfbericht ist Bestandteil des Zertifikats.

Certificates which are not stamped and signed by the Proof House are not valid. This certificate may be only copied or transmitted in its entirety and without modifications. The use of parts of this certificate or modifications are only allowed with the express consent of the Beschussamt München. The report is a component of the certificate.

München, 24.03.2006



Uschold

Stellv. Leiter des Beschussamtes
Repr. Director of the Proof House